I C I Report No.: TCT190628E026

Vertical:
100.0 dBuV/m

M\ FCC part 15 (PK)

60
\\ ]
AN o O o A g gt P e i i bW
200

2430.000 2440.00 2450.00 2460.00 2470.00 2480.00 24390.00 2500.00 2510.00 2530.00 MHz
Site Polarization: Vertical Temperature: 25
Limit: FCC part 15 (PK) Power: Humidity: 55 %

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBu dB dBuv/m dB/m dB Detector

1 * 2483.500 51.04 -12.74 38.30 74.00 -35.70 peak

Note:
1. Peak Final Emission Level=Peak Reading + Correction Factor;
2. Correction Factor= Antenna Factor + Cable loss — Pre-amplifier
3. Measurements were conducted in all modulation(802.11b, 802.11g, 802.11n(HT20), 802.11n(HT40) ), and the
worst case Mode (802.11n(HT40)) was submitted only.
4. 802.11n(HT40) is MIMO mode.
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TCT

Report No.: TCT190628E026

Above 1GHz
Modulation Type: 802.11b
Low channel: 2412 MHz
Frequency| Ant. Pol. rgazai‘rl?g AV reading C(I):r;%;:(t)lron PEerg;(ssmn Lexsl Peak limit| AV limit | Margin
(MHz) H/V (dBuv) (dBuV) (dB/m) | (dBuv/m) | (dBuv/m) (dBuV/m) | (dBuV/m) (dB)
4824 H 47.23 0.75 47.98 74 54 -6.02
7236 H 36.54 9.87 46.41 74 54 -7.59
—- H - £ —- —- W —- L —-
4824 \Y 44.98 0.75 45.73 74 54 -8.27
7236 V 35.75 9.87 45.62 74 54 -8.38
—- \V; - —- —- —- —- —- - —-
Middle channel: 2437MHz
Frequency| Ant. Pol. rga%ailrlfg AV reading C?:r;i%'ron FI’EergLssmn Le'&/sl Peak limit| AV limit Margin
(MHz) H/V (dBuV) (dBuv) (dB/m) | (dBpv/m) | (dBuV/m) (dBuV/m) | (dBuV/m) (dB)
4874 H 46.14 0.97 47.11 74 54 -6.89
7311 H 34.62 9.83 44.45 74 54 -9.55
— H — 2 — — A — EA —
4874 \% 48.02 0.97 48.99 74 54 -5.01
7311 \% 37.45 9.83 47.28 74 54 -6.72
— \ = — — — —- = — —
High channel: 2462 MHz
Frequency| Ant. Pol. rgaedeilrlsg AV reading C‘g;%%'ro n Ifergl(ssmn Le'&lsl Peak limit| AV limit Margin
(MHz) H/V (dBuV) (dBuv) (dB/m) | (dBpv/m) | (dBuV/m) (dBuV/m) | (dBuV/m) (dB)
4924 H 45,79 1.18 46.97 74 54 -7.03
7386 H 37.52 10.07 47.59 74 54 -6.41
— H — — — — — — — —
4924 V 47.34 1.18 48.52 74 54 -5.48
7386 V 38.15 10.07 48.22 74 54 -5.78
— \V/ . — — — — . __ — —
Note:

1. Emission Level=Peak Reading + Correction Factor; Correction Factor= Antenna Factor + Cable loss — Pre-amplifier
2. Margin (dB) = Emission Level (Peak) (dBuV/m)-Average limit (dBuV/m)

3. The emission levels of other frequencies are very lower than the limit and not show in test report.
4. Measurements were conducted from 1 GHz to the 10th harmonic of highest fundamental frequency. The highest test

frequency is 25GHz.

5. Data of measurement shown “--“in the above table mean that the reading of emissions is attenuated more than 20 dB
below the limits or the field strength is too small to be measured.
6. 802.11bis SISO mode and the worst case Antenna (ANTO) was submitted only.

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax: 86-755-27673332
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TCT

Modulation Type: 802.11¢g

Report No.: TCT190628E026

Low channel: 2412 MHz
Frequency| Ant. Pol. rgaedei‘rl?g AV reading C(I):r;%%'ro n PEergll(s sion LeXSI Peak limit| AV limit Margin
(MHz) H/V (dBuv) (dBuV) (dB/m) | (dBuV/m) | (dBuv/m) (dBuV/m) | (dBuV/m) (dB)
4824 H 45.63 0.75 46.38 74 54 -7.62
7236 H 34.27 9.87 44.14 74 54 -9.86
—- H - —- —- —- —- —- - —-
4824 V 46.03 0.75 46.78 74 54 -7.22
7236 V 35.58 9.87 45.45 74 54 -8.55
—- \V; - —- —- —- —- - - —-
Middle channel: 2437MHz
Frequency| Ant. Pol. rga%ailrlfg AV reading C?:r;i%'ron PEerg;(ssmn Lexsl Peak limit| AV limit Margin
(MHz) H/V (dBuv) (dBuv) (dB/m) | (dBpv/m) | (dBuV/m) (dBuV/m) | (dBuV/m) (dB)
4874 H 44.74 0.97 45.71 74 54 -8.29
7311 H 35.91 9.83 45.74 74 54 -8.26
— H — I_ — — Y — I —
4874 \% 47.68 0.97 48.65 74 54 -5.35
7311 \% 38.12 9.83 47.95 74 54 -6.05
— \ — — — — —- — — —
High channel: 2462 MHz
Frequency| Ant. Pol. rgaed?rlsg AV reading C‘g;ifgron PEerstsmn Le'&/sl Peak limit| AV limit Margin
(MHz) H/V (dBuVv) (dBuv) (dB/m) | (dBpv/m) | (dBuV/m) (dBuV/m) | (dBuV/m) (dB)
4924 H 43.59 1.18 44.77 74 54 -9.23
7386 H 34.37 10.07 44.44 74 54 -9.56
— H — N — — - — N —
4924 \% 42.89 1.18 44.07 74 54 -9.93
7386 V 36.14 10.07 46.21 74 54 -7.79
— \Vj .- — — — — ‘o — —
Note:

1. Emission Level=Peak Reading + Correction Factor; Correction Factor= Antenna Factor + Cable loss — Pre-amplifier
2. Margin (dB) = Emission Level (Peak) (dBuV/m)-Average limit (dBuV/m)

3. The emission levels of other frequencies are very lower than the limit and not show in test report.
4. Measurements were conducted from 1 GHz to the 10th harmonic of highest fundamental frequency. The highest test

frequency is 25GHz.

5. Data of measurement shown “--“in the above table mean that the reading of emissions is attenuated more than 20 dB
below the limits or the field strength is too small to be measured.
6. 802.11g is SISO mode and the worst case Antenna (ANTO) was submitted only.

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax: 86-755-27673332
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TCT

Modulation Type: 802.11n (HT20)

Report No.: TCT190628E026

Low channel: 2412 MHz
Peak .| Correction Emission Level . . .
Pt Y| Aha | reading. (NIEEONY " Factor | Peak T AV |t ARUURE | VED
(dBpv) (dB/m) | (dBuVv/m) | (dBuV/m)
4824 H 44 .87 0.75 45.62 74 54 -8.38
7236 H 35.52 9.87 45.39 74 54 -8.61
—- H - —- —- —- —- —- - —-
4824 \% 44.69 0.75 45.44 74 54 -8.56
7236 V 34.85 9.87 4472 74 54 -9.28
—- \V; - —- —- —- —- - - —-
Middle channel: 2437MHz
Peak . __|Correction Emission Level A . .
Freduencyl ATLPOl | reading MY JSaG " Factor—pedk T Ay eRk | AV i | Mg
(dBuv) (dB/m) | (dBuVv/m) | (dBuV/m)
4874 H 46.24 0.97 47.21 74 54 -6.79
7311 H 35.72 9.83 45.55 74 54 -8.45
— H _— I__ _— _— hd I _— I —
4874 \Y/ 45.34 0.97 46.31 74 54 -7.69
7311 \Y/ 36.28 9.83 46.11 74 54 -7.89
— V —_— _— _— _— ——_—— — —_— —
High channel: 2462 MHz
Peak . |Correction Emission Level A A .
Freduencyl ATL Pl | reading MY 1S2G " Factor”[—peck T Ay eRK | AV i | Mg
(dBuv) (dB/m) | (dBuVv/m) | (dBuV/m)
4924 H 43.97 1.18 45.15 74 54 -8.85
7386 H 34.45 10.07 44.52 74 54 -9.48
— H — N _— _— 4 - _— - —
4924 \Y/ 45.15 1.18 46.33 74 54 -7.67
7386 V 36.02 10.07 46.09 74 54 -7.91
— V ol — — — — f_ . —_— —
Note:

1. Emission Level=Peak Reading + Correction Factor; Correction Factor= Antenna Factor + Cable loss — Pre-amplifier
2. Margin (dB) = Emission Level (Peak) (dBuV/m)-Average limit (dBuV/m)

3. The emission levels of other frequencies are very lower than the limit and not show in test report.
4. Measurements were conducted from 1 GHz to the 10th harmonic of highest fundamental frequency. The highest test

frequency is 25GHz.

5. Data of measurement shown “--“in the above table mean that the reading of emissions is attenuated more than 20 dB
below the limits or the field strength is too small to be measured.

6. 802.11n(HT20) is MIMO mode.

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax: 86-755-27673332
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TCT

Modulation Type: 802.11n (HT40)

Report No.: TCT190628E026

Low channel: 2422 MHz
Frequency| Ant. Pol. rgaedei‘rl?g AV reading C(I):r;%%'ro n PEergll(s sion LeXSI Peak limit| AV limit Margin
(MHz) H/V (dBuv) (dBuV) (dB/m) | (dBuV/m) | (dBuv/m) (dBuV/m) | (dBuV/m) (dB)
4844 H 42.56 0.75 43.31 74 54 -10.69
7266 H 33.71 9.87 43.58 74 54 -10.42
—- H - —- —- —- —- —- - —-
4824 V 43.98 0.75 44.73 74 54 -9.27
7236 V 34.67 9.87 44.54 74 54 -9.46
—- \V; - —- —- —- —- - - —-
Middle channel: 2437MHz
Frequency| Ant. Pol. rga%ailrlfg AV reading C?:r;i%'ron PEerg;(ssmn Lexsl Peak limit| AV limit Margin
(MHz) H/V (dBuv) (dBuv) (dB/m) | (dBpv/m) | (dBuV/m) (dBuV/m) | (dBuV/m) (dB)
4874 H 43.85 0.97 44.82 74 54 -9.18
7311 H 33.49 9.83 43.32 74 54 -10.68
— H — I_ — — Y — I —
4874 \% 44.35 0.97 45.32 74 54 -8.68
7311 \% 35.18 9.83 45.01 74 54 -8.99
— \ — — — — —- — — —
High channel: 2452 MHz
Frequency| Ant. Pol. rgaed?rlsg AV reading C‘g;ifgron PEerstsmn Le'&/sl Peak limit| AV limit Margin
(MHz) H/V (dBuVv) (dBuv) (dB/m) | (dBpv/m) | (dBuV/m) (dBuV/m) | (dBuV/m) (dB)
4904 H 43.74 1.18 44.92 74 54 -9.08
7356 H 33.46 10.07 43.53 74 54 -10.47
— H — N — — - — N —
4904 \% 45.06 1.18 46.24 74 54 -7.76
7356 V 36.28 10.07 46.35 74 54 -7.65
— \Vj .- — — — — ‘o — —
Note:

1. Emission Level=Peak Reading + Correction Factor; Correction Factor= Antenna Factor + Cable loss — Pre-amplifier

Margin (dB) = Emission Level (Peak) (dBuVv/m)-Average limit (dBuVv/m)
The emission levels of other frequencies are very lower than the limit and not show in test report.

2.
3.
4
5.

6.

Measurements were conducted from 1 GHz to the 10th harmonic of highest fundamental frequency. The highest test
frequency is 25GHz.

Data of measurement shown “---“in the above table mean that the reading of emissions is attenuated more than 20 dB
below the limits or the field strength is too small to be measured.

802.11n(HT40) is MIMO mode.
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TCT

Report No.: TCT190628E026

Appendix A: Test Result of Conducted Test

Antenna 0
Conducted Average Output Power
Result Table
Mode Channel Meas.Level [dBm] Verdict
11B LCH 14.10 PASS
11B MCH 14.52 PASS
11B HCH 14.29 PASS
11G LCH 13.61 PASS
11G MCH 13.74 PASS
11G HCH 13.73 PASS
11N20SISO LCH 11.44 PASS
11N20SISO MCH 11.76 PASS
11N20SISO HCH 11.72 PASS
11N40SISO LCH 11.36 PASS
11N40SISO MCH 11.53 PASS
11N40SISO HCH 11.51 PASS
Test Graph
Graphs
.-Ce;r .Freq 1,41;0(](](]{] GHz — ?;:;’rhe;;ﬁd‘mwm:l::m 10!1‘0 Frequency
Ref 25:50 dBm
Center Freq
11B/LCH

Center 2.412 GHz
#Res BW 1 MHz

Span 28.63 MHz

#VBW 3 MHz #Sweep 100 ms|

Channel Power

14.10 dBm /14.31 MHz

Power Spectral Density

-57.45 dBm /Hz

Hotline: 400-6611-140
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Report No.: TCT190628E026

Agilent Spoctrum Analyzer - Channel Pawer
oo v R 7 E 7 012:43;50 PM Jul02, 2 m
Center Freq 2.437000000 GHz Center Fraq: 2437000000 GHz Radio Std: Teeiancy,
e Trig: Free Run Avg|Hold: 10HO
#Anten: 40 dB Radio Device: BTS

Ref Offset 0.6 dB
Ref 23.50 dBm

Center Freq
2.437000000 GHz

11B/MCH

Center 2.437 GHz Span 28.63 MHz|
H#Res BW 1 MHz #VBW 3 MHz #Sweep 100 ms|

Channel Power Power Spectral Density

14.52 dBm /14.32 MHz -57.04 dBm tHz

STATUS.

Agilont Spoctrum Analyzer - Channel Powsr
B AL - La. [ E 02:52:42 PM W02, 2019
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency
e Trig:Free Run AvglHold: 100
#hnten: 40 4B Radio Device: BTS

Ref Offset 0.6 dB
Ref 23.50 dBm

Center Freq
2.462000000 GHz

11B/HCH

Center 2.462 GHz Span 28.66 MHz|
H#Res BW 1 MHz #VBW 3 MHz #Sweep 100 ms|

Channel Power Power Spectral Density

14.29 dBm /14.33 MHz -57.27 dBm Hz

STATUS,

03:02:13 P 02, 2019

Radio Std: None Frequency

Center Freq: 2.412000000 GHz
e Trig: Free Run ‘AvglHold: 10H0
#IFGainLow  #Amen: 40 dB Radio Device: BTS

Ref Offset 0.6 dB
Ref 23.50 dBm

Center Freq
2.412000000 GHz

11G/LCH

Center 2.412 GHz Span 32.63 MHz
#Res BW 1 MHz #VBW 3 MHz #Sweep 100 ms|

Channel Power Power Spectral Density

13.61 dBm /16.32 MHz -58.52 dBm /Hz
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11G/MCH

11G/HCH

11N20SISO/LCH

Agilent Spestrum Analyzer - Channel Pawer

Joa i ¢ R 0
Center Freq 2.437000000 GHz

Ref Offset 0.6 dB
Ref 23.50 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

13.74 dBm /16.32 MHz

Agilont Spoctrum Analyzer - Channel Powsr
g 7

]:ener Freq 2.462000000 GHz

Ref Offset 0.6 dB
Ref 23.50 dBm

Center 2.462 GHz
#Res BW 1 MHz

Channel Power

13.73 dBm /16.32 MHz

Ref Offset 0.6 dB
Ref 23.50 dBm

Center 2.412 GHz
#Res BW 1 MHz

Channel Power

11.44 dBm /17.49 MHz

Cemﬂr‘Freq:Z.{i’!ﬂwm GHz 5
e Trig: Free Run AvglHold: 10MO
#Anten: 40 dB Radio

Report No.: TCT190628E026

Frequency

Device: BTS

Center Freq
2.437000000 GHz

Span 32.63 MHz|
#VBW 3 MHz #Sweep 100 ms|

Power Spectral Density

-58.39 dBm /Hz

STATUS.

Center Freq: 2.462000000 GHz
e Trig: Free Run AvglHold: 10MO
#Anten: 40 dB Radio

5 7 D02, 2019
Std: None Frequency

Device: BTS

Center Freq
2.462000000 GHz

Span 32.64 MHz|
#VBW 3 MHz #Sweep 100 ms|

Power Spectral Density

-58.40 dBm /Hz

STATUS,

i 03:3
Center Freq: 2.412000000 GHz Radio
e Trig: Free Run ‘AvglHold: 10H0

AFGainiow  #Atten: 40 4B Radio

S 7 M0z, 2019
Std: None Frequency

Device: BTS

Center Freq
2.412000000 GHz

Span 34.97 MHz
#VBW 3 MHz #Sweep 100 ms|

Power Spectral Density

-60.98 dBm /Hz

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax: 86-755-27673332
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11N20SISO/MCH

Agilent Spestrum Analyzer - Channel Pawer

Joa i ¢ R 0
Center Freq 2.437000000 GHz

#IFGain:Low

Ref Offset 0.6 dB
Ref 20.00 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

11.76 dBm /17.48 MHz

11N20SISO/HCH

Agilont Spoctrum Analyzer - Channel Powsr
g 7

]:ener Freq 2.462000000 GHz

#IFGain:Low

Ref Offset 0.6 dB
Ref 23.50 dBm

Center 2.462 GHz
#Res BW 1 MHz

Channel Power

11.72 dBm /17.48 MHz

11N40SISO/LCH

#IFGain:Low

Ref Offset 0.6 dB
Ref 23.50 dBm

Center 2.422 GHz
#Res BW 1 MHz

Channel Power

11.36 dBm /35.7 MHz

CenterFreq: 2437000000 GHz
Trig: Free Run AvglHold: 10M0
#Azzen: 40 4B

#VBW 3 MHz

Report No

03,4118 PM D02, 2019

Radio Std: None Frequency

Radio Device: BTS

Center Freq
2.437000000 GHz

Span 34.96 MHz|
#Sweep 100 ms|

Power Spectral Density

STATUS.

Center Freg;: 2.462000000 GHz
Trig: Free Run AvglHold> 10110
#Anen: 40 4B

#VBW 3 MHz

-60.66 dBm /Hz

03:50:07 P 02, 2019

Radio Std: None Frequency

Radio Device: BTS

Center Freq
2.462000000 GHz

Span 34.96 MHz|
#Sweep 100 ms|

Power Spectral Density

Center Freq;: 2.422000000 GHz

e Trig: Free Run AvglHold: 10MO

#Anen: 40 4B

#VBW 3 MHz

-60.70 dBm /Hz

04:08:20 P D02, 2019

Radio Std: None Frequency

Radio Device: BTS

Center Freq
2.422000000 GHz

Span 71.41 MHz
#Sweep 100 ms|

Power Spectral Density

-64.17 dBm /Hz

STATUS,

.. TCT190628E026

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax:

86-755-27673332

http://www
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11N40SISO/MCH

Agilent Spoctrum Analyzer - Channel Pawer

Joa i ¢ R 0

Center Freq 2.437000000 GHz
#IFGain:Low

Ref Offset 0.6 dB
Ref 23.50 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

+ AL 04:17:57 PM Jul02, 2019
Center Freq: 2437000000 GHz Radio Std: No
Trig: Free Run AvglHold: 10M(

#Anen: 40 4B Radio Device: BTS

Span 71.42 MHz|

} P
#VBW 3 MHz #Sweep 100 ms 7141600 MHz|

Power Spectral Density

11.53 dBm /35.71 MHz -64.00 dBm /Hz

11N40SISO/HCH

Agilont Spoctrum Analyzer - Channel Powsr
TG

]:ener Freq 2.452000000 GHz

#IFGain:Low

Ref Offset 0.6 dB
Ref 23.50 dBm

Center 2.452 GHz
#Res BW 1 MHz

Channel Power

STATUS.

Center Freq: 2.452000000 GHz - -
Trig: Fras Run ‘AvglHold: 100

#Anen: 40 4B

Span 71.43 MHz
] CF Step
#VBW 3 MHz #Sweep 100 ms 7143400 MHz|

Power Spectral Density

11.51 dBm /35.72 MHz -64.02 dBm /Hz

STATUS,

Report No.: TCT190628E026

Frequency

CF Ste|

FreqOffset
0 Hz|

FreqOffset

0 Hz|

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax: 86-755-27673332
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TCT

Report No

6dB Occupied Bandwidth

.. TCT190628E026

Result Table
Mode Channel 6dB Bandwidth [MHZz] 99% OBW [MHz] Verdict
11B LCH 10.02 14.314 PASS
11B MCH 10.02 14.315 PASS
11B HCH 9.565 14.329 PASS
11G LCH 15.08 16.317 PASS
11G MCH 15.11 16.317 PASS
11G HCH 15.12 16.318 PASS
11IN20SISO LCH 15.10 17.485 PASS
11IN20SISO MCH 15.09 17.482 PASS
11IN20SISO HCH 15.10 17.482 PASS
11IN40SISO LCH 35.07 35.704 PASS
11N40SISO MCH 35.06 35.708 PASS
11N40SISO HCH 33.85 35.717 PASS
Test Graph
Graphs
Re 2530 dBm
Tk
_,W,mﬂ.-""‘-“"v,.,,jw
11B/LCH

Center 2.412 GHz
#Res BW 100 kHz

Occupied Bandwidth
14.314 MHz
-10.442 kHz
10.02 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

‘OBW Power
x dB

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax: 86-755-27673332
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11B/MCH

Agilent Spoctrum Analyzer - Occupied BW.
oa i R ]
Center Freq 2.437000000 GHz

#Anen: 40 4B

Ref Offset 0.6 dB
Ref 23.50 dBm

A
b4

e

Center 2.437 GHz
#Res BW 100 kHz

Occupied Bandwidth

CenterFreq: 2437000000 GHz
Trig: Free Run AvglHold: 10M0

#VBW 300 kHz

Total Power

14.315 MHz

Transmit Freq Error
x dB Bandwidth

11B/HCH

Agilent Spoctrum Analyzer - Occupied BW.
g 7

]:ener Freq 2.462000000 GHz

#Anen: 40 4B

Ref Offset 0.6 dB
Ref 23.50 dBm

Center 2.462 GHz
#Res BW 100 kHz

Occupied Bandwidth

-45.629 kHz
10.02 MHz

OBW Power
x dB

Report No.: TCT190628E026

Frequency

Radio Device: BTS

Center Freq
2.437000000 GHz

Span 40 MHz
Sweep 4.267 ms)

21.1 dBm

99.00 %
-6.00 dB

STATUS.

Center Freg;: 2.462000000 GHz
Trig: Free Run AvglHold> 10110

#VBW 300 kHz

Total Power

14.329 MHz

Transmit Freq Error
x dB Bandwidth

11G/LCH

#IFGain:Low

Ref Offset 0.6 dB
Ref 23.50 dBm

s
. dphin
et

Center 2.412 GHz
#Res BW 100 kHz

Occupied Bandwidth

-72.743 kHz
9.565 MHz

e Trig: Free Run

OBW Power
x dB

Center Freq;: 2.412000000 GHz
AvglHold: 1010
#Anen: 40 4B

#VBW 300 kHz

Total Power

16.317 MHz

Transmit Freq Error
x dB Bandwidth

-12.301 kHz
15.08 MHz

‘OBW Power
x dB

02,5145 P 02, 2019

Radio Std: None Frequency

Radio Device: BTS

Center Freq
2.462000000 GHz

20.8 dBm

STATUS,

03:01:17 P 02, 2019

Radio Std: None Frequency

Radio Device: BTS

Center Freq
2.412000000 GHz

M g
Mabay ety Wi "
o

Span 40 MHz
Sweep 4.267 ms

19.6 dBm

99.00 %
-6.00 dB

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax: 86-755-27673332
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11G/MCH

Agilent Spoctrum Analyzer - Occupied BW.
oa i R ]
Center Freq 2.437000000 GHz

Ref Offset 0.6 dB
Ref 23.50 dBm

el
J

-/
il
Ty
e "

Center 2.437 GHz
#Res BW 100 kHz
Occupied Bandwidth
16.317
Transmit Freq Error
x dB Bandwidth

11G/HCH

Agilent Spectrum Analyzer - Dccupied BW
Joa T
Center Freq 2.462000000 GHz

Ref Offset 0.6 dB
Ref 23.50 dBm

m.mm-d"ﬂ""} "d«

Center 2.462 GHz
#Res BW 100 kHz
Occupied Bandwidth
16.318
Transmit Freq Error
x dB Bandwidth

11N20SISO/LCH

#IFGain:Low

Ref Offset 0.6 dB
Ref 23.50 dBm

il

Center 2.412 GHz
#Res BW 100 kHz

QOccupied Bandwidth

17.485
Transmit Freq Error
x dB Bandwidth

. 1
A mardivelidovey o
¥

-17.864 kHz
15.

ow  #Amen: 40 dB

-26.423 kHz
15.

-13.639 kHz
15.

CenterFreq: 2437000000 GHz
Trig: Free Run AvglHold: 10M0

#Anen: 40 4B Radio

A

sl

#VBW 300 kHz
Total Power
MHz
OBW Power

11 MHz x dB

STATUS.

Center Freg;: 2.462000000 GHz
== Trig:Free Run AvglHold> 10110
Radio

Bt

Report No.: TCT190628E026

Frequency

Device: BTS

Center Freq
2.437000000 GHz

Sweep 4.267 ms)

19.9 dBm

99.00 %
-6.00 dB

30 PM 02, 2015

Std: None Frequency

Device: BTS

Center Freq
2.462000000 GHz

iy

Span 40 MHz

#VBW 300 kHz
Total Power
MHz

OBW Power

12 MHz x dB

STATUS,

03:3
Radio

Center Freq: 2.412000000 GHz -
e Trig: Free Run AvglHold: 10MO

#Anen: 40 4B Radio

e gl

#VBW 300 kHz
Total Power
MHz

‘OBW Power

10 MHz x dB

Sweep 4.267 ms)

19.7 dBm

8 P 02, 2015

Std: None Frequency

Device: BTS

Center Freq
2.412000000 GHz

Sweep 4.267 ms

99.00 %
-6.00 dB
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Report No.: TCT190628E026

Agilont Spectrum Analyzer - Dccupied BW.
o i R 0 E

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz

e Trig: Free Run ‘AvglHold> 1071

#Anten: 40 dB Radio Device: BTS

Frequency

Ref Offset 0.6 dB
Ref 23.50 dBm

Center Freq
2.437000000 GHz

A 'w-*’ W ives,
v L RN
R Lo TR

11N20SISO/MCH

Center 2.437 GHz Span 40 MHz
H#Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms)

Occupied Bandwidth Total Power 17.8 dBm
17.482 MHz

Transmit Freq Error -19.122 kHz OBW Power 99.00 %

x dB Bandwidth 15.09 MHz x dB -6.00 dB

STATUS.

Agilent Spoctrum Analyzer - Occupied BW.
g 7 03,49;11 M M2, 2019

]:ener Freq 2.4520000 GHz Center Freq: 2 462000000 GHz Radio Std: None Frequency

== Trig:Free Run AvglHold> 10110
#Anen: 40 4B Radio Device: BTS

Ref Offset 0.6 dB
Ref 23.50 dBm

Center Freq
2.462000000 GHz

Y
" Wl

AT W
[ Aufer L w""““’""ﬂ*v

11N20SISO/HCH

Center 2.462 GHz Span 40 MHz
H#Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms)

Occupied Bandwidth Total Power 17.9 dBm
17.482 MHz

Transmit Freq Error -25.423 kHz OBW Power
x dB Bandwidth 15.10 MHz x dB

STATUS,

Agilent Spoctrum Analyzer - Occupied BW.
Center Freq 2.422000000 GHz Center Freq;: 2.422000000 GHz

e Trig:Free Run AvglHold>10/10

#IFGain:low  #Amen: 40 dB Radio Device: BTS

0410723 P MG, 2019
Radio Std: None Frequency

Ref Offset 0.6 dB
Ref 23.50 dBm

Center Freq
2.422000000 GHz

.u.nwhww,‘ iwud«mtmku

" me.vh"ﬂ"l

11N40SISO/LCH

Center 2.422 GHz Span 80 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 8 ms

Occupied Bandwidth Total Power

35.704 MHz
Transmit Freq Error -25.385 kHz OBW Power 99.00 %
x dB Bandwidth 35.07 MHz x dB -6.00 dB
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Report No.: TCT190628E026

Agilent Spoctrum Analyzer - Occupied BW.

o : 2 ; JEUTO | 041701 P8 02, 2019

Center Freq 2.437000000 GHz Center Freq: 2437000000 GHz Radio Std: None Frequancy
Trig: Free Run AvglHold: 101

#IFGainLow  #Amen: 40 dB Radio Device: BTS

Ref Offset 0.6 dB
Ref 23.50 dBm

Center Freq
2.437000000 GHz

M,MH—LL‘U‘*UH-LM\.tﬂw, ol

i Bt il

11N40SISO/MCH

ICenter 2.437 GHz
#Res BW 100 kHz #VBW 300 kHz
Occupied Bandwidth Total Power 17.7 dBm
35.708 MHz FreqOffset
Transmit Freq Error -18.537 kHz OBW Power 99.00 % Wl
x dB Bandwidth 35.06 MHz x dB -6.00 dB

STATUS.

Agilent Spoctrum Analyzer - Occupied BW.
TG 04,25:47 P M2, 2019

Radio Std: None Frequency

]:ener Freq 2.452000000 GHz Center Freq: 2.452000000 GHz
Trig: Free Run AvglHold: 100

#IFGainLow  #Amen: 40 dB Radio Device: BTS

Ref Offset 0.6 dB
Ref 23.50 dBm

el bbb g
/ v

/
_Mwwinhwwf

11N40SISO/HCH

Center 2.452 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 17.7 dBm
35.717 MHz —

Transmit Freq Error -67.467 kHz OBW Power 0 Hz|
x dB Bandwidth 33.85 MHz x dB

sa STATUS
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I C I Report No.: TCT190628E026

Band-edge for RF Conducted Emissions
Result Table

Mode Channel Carrier Power Max.Spurious Limit [dBm] Verdict
[dBm] Level [dBm]
11B LCH 4.260 -47.657 -25.74 PASS
11B HCH 4.520 -47.680 -25.48 PASS
11G LCH 3.597 -46.191 -26.40 PASS
11G HCH 2.405 -46.470 -27.60 PASS
11IN20SISO LCH 1.151 -46.608 -28.85 PASS
11IN20SISO HCH 1.872 -46.801 -28.13 PASS
11N40SISO LCH -1.943 -43.587 -31.94 PASS
11N40SISO HCH -1.887 -45.319 -31.89 PASS

Test Graph

Agilont Spoctrum Analyzer - Swept SA
g 7

]:ener Freq 2.400000000 GHz i #Avg Type: RMS Frequency
Trig: Free Run AvglHold: 100/100

351 i
[
PNO: Fast ~+—
IFGainiLow  #Agten: 40 4B
<] Auto Tune
Ref Offset 0.5 dB 8l ) Hz
Ref 30.00 dBm
CenterFreq
2.400000000 GHz
A StartFreq|
‘ \ 2.350000000 GHz|
?‘ \
| v
/

4 L3 —
11B/LCH M\MMWM»&MW‘/ v = swprreg

ICenter 2.40000 GHz Span 100.0 MHz| CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (8001 pts) 10.000000 MHz|
= Man

FUNCTION | FUNCTION WIDTH FUNCTION VALUE _ ~

FreqOffset
0 Hz|

STATUS.

Agilont Spostrum Analyzor - Swopt SA
o

En B 2 F N 5 1
Center Freq 2.483500000 GHz i #Avg Type: RMS [ Frequency
Trig: Free Run AvglHold: 100/100

PHO: ==
imiLon #Atten: 40 dB cET
Auto Tune|
Ref Offset 0.5 dB -
Ref 30.00 dBm 4 B
Center Freq
2.483500000 GHz|
StartFreq|
2.433500000 GHz|

o !

Py |
AN i~ Stop Fr
| PPT. 4 - p Freq|
1lB/HCH 2533500000 GHz|
ICenter 2.48350 GHz Span 100.0 MHz| CF Step
i Sweep 9.600 ms (8001 pts) 10.000000 MHz|
Man

FUNCTION | FUNCTION WIDTH FUNCTION VALUE _ ~

FreqOffset
0 Hz|
n-
7
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Report No.: TCT190628E026

11G/LCH

Agilent Spoctrum Analyzer - Swept SA

fod - : 7 : JAuT

Center Freq 2.400000000 GHz i #Avg Type: RMS
:Fast ~v- Trig:Free Run ‘AvglHold: 1001100

IFGain:Low __ #Aen: 40 dB

Frequency

Auto Tune|
Ref Offset 0.5 dB
Ref 30.00 dBm

Center Freq
2.400000000 GHz

StartFreq|

Span 100.0 MHz
#VBW 300 kHz Sweep 9.600 ms (8001 pts)

FUNCTION | FUNCTION WIDTH

FreqOffset
0 Hz|

11G/HCH

Agilent Spoctrum Analyzer - Swept SA
g 7

Center Freq 2.483500000 GHz -~ #Avg Type: RMS Frequency
Fast ~v- Trig:Free Run Avg|Hold: 100/100
IFGainiLow  #Agten: 40 4B
Auto Tune,
Ref Offset 0.5 dB
Ref 30.00 dBm

Center Freq
2.483500000 GHz

StartFreq|
2.433500000 GHz|

Stop Freq|
2533500000 GHz|

Span 100.0 MHz
Sweep 9.600 ms (8001 pts)

FUNCTION | FUNCTION wiDT| U~

FreqOffset
0 Hz|

11N20SISO/LCH

Agilant Spoctrum Analyzer - Swopt SA

Center Freq 2.400000000 GHz 5 #Avg Type: RMS
PNO: Fast ~»- Trig: Free Run ‘AvglHold: 1001100
IFGain:Low __ #Aen: 40 dB

Frequency

Auto Tune|
Ref Offset 0.5 dB
Ref 30.00 dBm

Center Freq
2.400000000 GHz

¢4

Center 2.40000 GHz Span 100.0 MHz
#Res BW 100 kHz Sweep 9.600 ms (8001 pts)

FUNCTION | FUNCTION WIDTH FUNCTION VALLE _ ~

FreqOffset
0 Hz|

sa STATUS
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Report No.: TCT190628E026

Agilent Spoctrum Analyzer - Swept SA
fod - : 7 : JAuT
Center Freq 2.483500000 GHz i #Avg Type: RMS

:Fast ~v- Trig:Free Run ‘AvglHold: 1001100
IFGain:Low __ #Aen: 40 dB

Frequency

Auto Tune|
Ref Offset 0.5 dB
Ref 30.00 dBm

Center Freq
2.483500000 GHz

StartFreq|
2.433500000 GHz|

Stop Freq|

11N20SISO/HCH e e

Span 100.0 MHz
Sweep 9.600 ms (8001 pts)

FUNCTION | FUNCTION WIDTH

0 Hz|

Ry S————y Ty
H [

Center Freq 2.400000000 GHz 5 #Avg Type: RMS
: Trig: Free Run ‘AvglHold: 1001100

: Fast -+
IFGain:Low #Atten: 40 4B

Auto Tune|
Ref Offset 0.5 dB Mkrd

Ref 30.00 dBm

Center Freq
2.400000000 GHz

StartFreq|

11N40SISO/LCH

Span 100.0 MHz
Sweep 9.600 ms (8001 pts)

FUNCTION | FUNCTION wiDT| U~

0 Hz|

STATUS,

Agilant Spoctrum Analyzer - Swopt SA

Center Freq 2.483500000 GHz 5 #Avg Type: RMS
PNO: Fast ~»- Trig: Free Run ‘AvglHold: 1001100
IFGain:Low __ #Aen: 40 dB

Frequency

Auto Tune|
Ref Offset 05 dB . oo

Ref 30.00 d8m |
Center Freq

1 2.483500000 GHz

Jieey sbddidt o
i,l el J”' therldubi, StartFreq|

2.433600000 GHz
B | EeEe—

2633500000 GHz|

\ =
11N40SISO/HCH o mpriibaion oo StopFreq

Center 2.48350 GHz Span 100.0 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (8001 pts)

MER WODE TRC SCL % FUNCTION | FUNCTION WIDTH FUNCTION VALLE _ ~

FreqOffset
0 Hz|

sa STATUS
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TCT

Report No.: TCT190628E026

RF Conducted Spurious Emissions

Result Table
Mode Channel Pref [dBm] Puw [dBm] Verdict
11B LCH 4.237 <Limit PASS
11B MCH 4.744 <Limit PASS
11B HCH 4517 <Limit PASS
11G LCH 2.322 <Limit PASS
11G MCH 3.598 <Limit PASS
11G HCH 3.616 <Limit PASS
11N20SISO LCH 0.461 <Limit PASS
11N20SISO MCH 1.661 <Limit PASS
11N20SISO HCH 1.758 <Limit PASS
11N40SISO LCH -1.672 <Limit PASS
11N40SISO MCH -1.444 <Limit PASS
11N40SISO HCH -1.486 <Limit PASS
Test Graph
11B LCH Graphs
Agilent Spectrum Analyzer - Swept SA
Eeer Freq 2.412000000 . I pe—— Frequency

Ref Offset 0.5 dB S Auto Tunel

Ap

StartFreq|

Pref/11B/LCH 2432000000 o]

|
»}“‘m“"‘&\: '\‘

iCenter 2.41200 GHz

#Res BW 100 kHz #VBW 300 kHz

CF Step
4.000000 MHz|
Man

!
1 WL
¥ gl .
i \ FreqOffset
0 Hz|

Span 40.00 MHz
Sweep 4.267 ms (8001 pts);
STATUS.
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Fax: 86-755-27673332

Page 49 of 125

http://www.tct-lab.com




Puw/11B/LCH

Agilont Spestrum Analyzor - Swopt SA

o . T
Center Freqg 1.515000000 GHz
PN

IFGain:Lov

Ref Offset 0.5 dB
Ref 20.50 dBm

usc

Agilont Spestrum Analyzor - Swopt SA
o

[ Freq 4.000000000 GHz

IFGain:Low

Ref Offset 0.5 dB
Ref 20.50 dBm

#Res BW 100 kHz

usc
Agilont Spoctrum Analyzer - Swept SA
g 7

bener Freq 7.500000000 GHz

PHO:
IFGain:Low

Ref Offset 0.5 dB
Ref 20.50 dBm

o Tast e Trig:Free Run

st e Trig: Free Run

#hvg Type: RMIS
g Avg|Held: 1001100
#Amen: 30 dB

Report No.: TCT190628E026

Center Freq
1.615000000 GHz

StartFreq|
'30.000000 MHz|

Stop Freq|
3.000000000 GHz|

CF Step
297 000000 MHz|

\Auto Man

FreqOffset
0 Hz|

Stop 3.000 GHz

#VBW 300 kHz

STATUS

#Avg Type:
et e Trig: Free Run AvglHold: 10
#Atten: 30 dB

Sweep 284.3 ms (8001 pts);

Frequency

Auto Tune|

Center Freq
4.000000000 GHz

StartFreq|
3.000000000 GHz|

‘Stop Freq
5.000000000 GHz|

CF Step
200.000000 MHz|
|Auto Man

FreqOffset
0 Hz|

Stop 5.000 GHz

#VBW 300 kHz

STATUS

#avg Type: RMS
Avg|Held: 881100
#Atten: 30 dB

Sweep 191.5 ms (8001 pts);

Frequency

Auto Tune|

Center Freq
7.500000000 GHz

FreqOffset
0 Hz|

Stop 10.000 GHz

#VBW 300 kHz

#Res BW 100 kHz

=

STATUS

Sweep 477.9 ms (8001 pts),

Hotline: 400-6611-140
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Report No.: TCT190628E026

Agilont Spostrum Analyzer - Swopt SA
R

‘Center Freq 12.500000000 GHz #Avg Type: RMS
ree Run Avg|Held: 1001100

PNO: Fast ~» 1rig: :
FFGain:Low  MAmen: 30 dB
1 Auto Tune
Ref Offset 0.5 dB 5
Ref 20.50 dBm

Center Freq
12500000000 GHz

[ |

StartFreq|
10.000000000 GHz|

Frequency

Stop Freq|
15.000000000 GHz|

FreqOffset
0 Hz|

'Start 10.000 GHz Stop 15.000 GHz
f#fRes BW 100 kHz #VBW 300 kHz Sweep 477.9 ms (8001 pts);
sTATUS

Agilont Spostrum Analyzer - Swopt SA
R

-Cenler Freq 20.000000000 GHz #Avg Type: 15 Frequency
AvglHold: 10t

G- Fost e Trig:Free Run .
IFGain:Lowe #Atten: 32 dB
Ref Offset 0.5 dB. Mkr1 24. Auto Tune
Ref 22.50 dBm A

Center Freq
20.000000000 GHz

|e—

StartFreq|
16.000000000 GHz |

FreqOffset
0 Hz|

'Start 15.000 GHz Stop 25.000 GHz
f#fRes BW 100 kHz #VBW 300 kHz Sweep 955.7 ms (8001 pts),

STATUS

11B_MCH_Graphs

Pref/11B/MCH

Agilent Spoctrum Analyzer - Swopt SA

Center Freq 2.437000000 GHz B #Avg Type: RMS
PNO: Fast ~+— 1rig:Free Run Avg|Held: 100/100
IFGain:Low #Atten: 40 dB

Frequency

- Auto Tune
kr1 2.436 45
Ref Offset 0.5 dB -
R;f 30.1]0 dBm 4.744 dBm

Center Freq

2.437000000 GHz

StartFreq|
2.417000000 GHz|

FreqOffset
0 Hz|

iICenter 2.43700 GHz Span 40.00 MHz
'Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts);

Hotline: 400-6611-140
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Puw/11B/MCH

Agilont Spestrum Analyzor - Swopt SA

o . T
Center Freqg 1.515000000 GHz
PN

IFGain:Lov

Ref Offset 0.5 dB
Ref 20.50 dBm

usc

Agilont Spestrum Analyzor - Swopt SA
o

[ Freq 4.000000000 GHz

IFGain:Low

Ref Offset 0.5 dB
Ref 20.50 dBm

#Res BW 100 kHz

usc
Agilont Spoctrum Analyzer - Swept SA
g 7

bener Freq 7.500000000 GHz

PHO:
IFGain:Low

Ref Offset 0.5 dB
Ref 20.50 dBm

o Tast e Trig:Free Run

st e Trig: Free Run

#hvg Type: RMIS
g Avg|Held: 1001100
#Amen: 30 dB

Report No.: TCT190628E026

Center Freq
1.615000000 GHz

StartFreq|
'30.000000 MHz|

Stop Freq|
3.000000000 GHz|

CF Step
297 000000 MHz|

\Auto Man

FreqOffset
0 Hz|

Stop 3.000 GHz

#VBW 300 kHz

STATUS

#Avg Type:
et e Trig: Free Run AvglHold: 10
#Atten: 30 dB

Sweep 284.3 ms (8001 pts);

Frequency

Auto Tune|

Center Freq
4.000000000 GHz

StartFreq|
3.000000000 GHz|

‘Stop Freq
5.000000000 GHz|

CF Step
200.000000 MHz|
Man

FreqOffset
0 Hz|

Stop 5.000 GHz

#VBW 300 kHz

STATUS

#avg Type: RMS
Avg|Held: 89/100
#Atten: 30 dB

Sweep 191.5 ms (8001 pts);

Frequency

Auto Tune|

Center Freq
7.500000000 GHz

FreqOffset
0 Hz|

Stop 10.000 GHz

#VBW 300 kHz

#Res BW 100 kHz

=

STATUS

Sweep 477.9 ms (8001 pts),

Hotline: 400-6611-140
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Report No.: TCT190628E026

Agilont Spostrum Analyzer - Swopt SA
R

‘Center Freq 12.500000000 GHz #hvg Type: RMS Frequency
ree Run Avg|Held: 100100

PNO: Fast ~e- TrIg: :
IFGain:Low #Amen: 30 dB p =
000 G uto Tune
Ref Offset 0.5 dB 14
Ref 20.50 dBm

Center Freq
12500000000 GHz

[ |

StartFreq|
10.000000000 GHz|

Stop Freq|
15.000000000 GHz|

FreqOffset
0 Hz|

'Start 10.000 GHz Stop 15.000 GHz
f#fRes BW 100 kHz #VBW 300 kHz Sweep 477.9 ms (8001 pts);

STATUS
Agilont Spostrum Analyzer - Swopt SA
R

-Cenler Freq 20.000000000 GHz #Avg Type: 15 Frequency
AvglHold: 10t

G- Fost e Trig:Free Run :
IFGain:Lowe #Atten: 32 dB
Vikrl 2 Auto Tune
L) Mkr1 24.996 2
Ref 22.50 dBm -40.271 dBm|

Center Freq
20.000000000 GHz

|e—

StartFreq|
16.000000000 GHz |

FreqOffset
0 Hz|

'Start 15.000 GHz Stop 25.000 GHz
f#fRes BW 100 kHz #VBW 300 kHz Sweep 955.7 ms (8001 pts),

STATUS

11B HCH_Graphs

Agilont Spostrum Analyzer - Swopt SA
Center Freq 2.462000000 GHz #Avg Type: RMS Frequency

PNO: Fast ~+— 1rig:Free Run Avg|Held: 100/100
IFGain:Low #Atten: 40 dB 7!
Auto Tune
Ref Offset 0.5 dB
Ref 30.00 dBm 4.

Center Freq
2.462000000 GHz

|e—

StartFreq|
2.442000000 GHz|

‘Stop Freq
2.482000000 GHz|

Pref/11B/HCH

e

0 Hz|

iICenter 2.46200 GHz Span 40.00 MHz
'Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts);
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Puw/11B/HCH

Agilont Spestrum Analyzor - Swopt SA

o . T
Center Freqg 1.515000000 GHz
P

IFGain:Lov

Ref Offset 0.5 dB
Ref 20.50 dBm

usc

Agilont Spestrum Analyzor - Swopt SA
o

[ Freq 4.000000000 GHz
F

IFGain:Low

Ref Offset 0.5 dB
Ref 20.50 dBm

#Res BW 100 kHz

usc

Agilont Spoctrum Analyzer - Swept SA
g 7

bener Freq 7.500000000 GHz i
PNO: Fast ~+— Trig:Free Run
IFGain:Low

Ref Offset 0.5 dB
Ref 20.50 dBm

#Res BW 100 kHz

=

tTost e Trig:Free Run

#hvg Type: RMIS
g Avg|Held: 1001100
#Amen: 30 dB

Report No.: TCT190628E026

Center Freq
1.615000000 GHz

StartFreq|
'30.000000 MHz|

Stop Freq|
3.000000000 GHz|

CF Step
297 000000 MHz|
Man

FreqOffset
0 Hz|

Stop 3.000 GHz

#VBW 300 kHz

STATUS

#Avg Type:
et e Trig: Free Run AvglHold: 10
#Atten: 30 dB

Sweep 284.3 ms (8001 pts);

Frequency

Auto Tune|

Center Freq
4.000000000 GHz

StartFreq|
3.000000000 GHz|

‘Stop Freq
5.000000000 GHz|

CF Step
200.000000 MHz|
|Auto Man

FreqOffset
0 Hz|

Stop 5.000 GHz

#VBW 300 kHz

STATUS

#avg Type: RMS
Avg|Held: 89/100
#Atten: 30 dB

Sweep 191.5 ms (8001 pts);

Frequency

Auto Tune|

Center Freq
7.500000000 GHz

FreqOffset
0 Hz|

Stop 10.000 GHz

#VBW 300 kHz

STATUS

Sweep 477.9 ms (8001 pts),
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Report No.: TCT190628E026

Agilont Spostrum Analyzer - Swopt SA
i F

‘Center Freq 12.500000000 GHz i #Avg Type: RMS Frequency
: Trig: Free Run Avg|Held: 1001100

PNO: Fast ~#— :
IFGain:Low AAtten: 30 dB
r1 14 GHz Auto Tune
Ref Offset 0.5 dB. Z|
Ref 20.50 dBm 4

Center Freq
12500000000 GHz

[ |

StartFreq|
10.000000000 GHz|

Stop Freq|
15.000000000 GHz|

FreqOffset
0 Hz|

'Start 10.000 GHz Stop 15.000 GHz
'Res BW 100 kHz #VBW 300 kHz Sweep 477.9 ms (8001 pts);

Agilont Spostrum Analyzer - Swopt SA
R

[T Freq 20.000000000 GHz B #Avg Type: RMS Frequency
: Trig: Free Run AvglHeld: 1001100

PNO: Fast ~#— £
IFGain:Low #Atten: 32 dB
L) Mir1 24.935 00 G Auto Tune
Ref 22.50 dBm -41.276

Center Freq
20.000000000 GHz

|e—

StartFreq|
16.000000000 GHz |

FreqOffset
0 Hz|

'Start 15.000 GHz Stop 25.000 GHz
f#fRes BW 100 kHz #VBW 300 kHz Sweep 955.7 ms (8001 pts),

11G_LCH_Graphs

Agilont Spostrum Analyzer - Swopt SA
Center Freq 2.412000000 GHz #Avg Type: RMS Frequency

]
PNO: Fast ~+— 1rig:Free Run Avg|Held: 100/100
IFGain:Low #Atten: 40 dB 7!
G Auto Tune
Ref Offset 0.5 dB
Ref 30.00 dBm

Center Freq
2.412000000 GHz

|e—

StartFreq|
2.392000000 GHz|

e
I“.,{..wmn'u'r.rd..nh *‘N""“i‘r il

‘ Stop Freq

Pref/llG/LCH "l‘l 2.432000000 GHz|

A‘ulp.-\u‘PK

fyan
¥ WWWM u

FreqOffset
0 Hz|

iICenter 2.41200 GHz Span 40.00 MHz
'Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts);
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